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Test Report no. A 455279-2

Gregersensve)
[K-2630 Taastrup
Tel. +4572 202000
Fax +4572202019

Kvadrat A/S, Lundbergsvej 10, 8400 Ebeltoft

. . e v e i info@teknologisk.dk
Test material: Upholstery fabric Divina/ Divina Melange/ Divina MD 180 vww.teknologisk.dk
Design: Received: 07-11-2011

Completed: 14-11-2011

Fibre content: 100 % New wool Sample no.: 455279-2
(Manufacturer's information)
Care label: (Not given) Your ref.: Lone Henriksen
Test Methods Results
Determination of the slippage Average of 5 determinations
resistance of yarns at a seam in ) :
woven fabrics - Fixed load method Scam parallel to warp: 2 mm seam open;ng
ISO/FDIS 13936-2:2004 Seam parallel to weft: 2 mm seam opening
Performed on: Standard seam
Load: 180 N

The test has been performed according to the attached conditions, which are according to the guidelines laid down by
DANAK (The Danish Accreditation). The testing is only valid for the tested specimen. The test report may only be
extracted, if the laboratory has approved the extract.

This report was generated by software version 2.43 of 2011-03-21.

14 November 2011, Danish Technological Institute, Textile
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